samranis. FCC RF Test Report Report No. : FG471902J

N7(25M)_DFT-s- N7(25M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH OFDM_QPSK_Edge_1RB_Left_Low_CH

Aifen: 4068

Scale/Div 10.0 48 Scale/Div 10.0 48

Start 2.440 GHz Start 2.440 GHz
480 Range Table 480 Range Table

N7(25M)_DFT-s- N7(25M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH OFDM_QPSK_Outer_Full_Low_CH

Aifen: 4068 Adten: 40 ¢

1 Range Rof Ll Offset &
scaleDiv 100 08 Ref Value 3 scaleDiv 100 08

Stop 2,510 G

40 Range Teble

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ADINS6707X

Page Number 1 A1-34 of 38



samranis. FCC RF Test Report Report No. : FG471902J

N7(25M)_DFT-s- N7(25M)_DFT-s-
BPSK_Edge_1RB_Right_High_CH

OFDM_QPSK_Edge_1RB_Right_High_CH

Aifen: 4068

Scale/Div 10.0 48 Scale/Div 10.0 48

Start 2.520 GHz Start 2520 ‘Stop 2,630 GHz|
480 Range Table 480 Range Table

N7(25M)_DFT-s- N7(25M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH OFDM_QPSK_Outer_Full_High_CH

Aifen: 4068 Adten: 40 ¢

1 Range Rof Ll Offset &
scaleDiv 100 08 Ref Value 3 scaleDiv 100 08

Stop 2,630 G

40 Range Teble

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ADINS6707X

Page Number 1 A1-35 of 38



samranis. FCC RF Test Report Report No. : FG471902J

N7(50M)_DFT-s- N7(50M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left Low CH  OFDM_BPSK_Edge 1RB_Left_Low_CH_CHP_PAS
Specinum

Aifen: 4068

Scale/Div 10.0 B

Start 2.440 GHz
N Range Tebie 1
A Feon 2Video B 91.000 kHz* Span 2 MHz

Measure Trase Sweep 260 ms (1001 pts)

Trace Type
Ampliude

N7(50M)_DFT-s- N7(50M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left Low CH OFDM_QPSK_Edge 1RB_Left_Low_CH_cHP_PAS

A 3068

Atsn 4068 Trg: Frae Run
Gale: OF HPNO: Fast

Start 2.440 GHz

MRageTetls v !
48 Range e ideo BW 91.000 kHz* Span 2 MHz
Sweep 260 ms (1001 pts)

B 100 MH;

Sporton International Inc. (ShenZhen) Page Number 1 A1-36 of 38
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ADINS6707X



samranis. FCC RF Test Report Report No. : FG471902J

N7(50M)_DFT-s- N7(50M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH OFDM_QPSK_Outer_Full_Low_CH

Aifen: 4068

Scale/Div 10.0 48 Scale/Div 10.0 48

| Start 2.440 GHz Stop 2.510 G | Start 2.440 GHz
4 Range Tabls

Stop 2510 GHz|

40 Range Teble

N7(50M)_DFT-s- N7(50M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right High CH OFDM_BPSK_Edge_1RB_Right_High_CH_cHp_p
ASS

Aten 408 [spectrum Anayzer 1

(Channel Power

KEYSIGHT Inou | F
ping

RT
31 Range Graph

nFr
k. 500500
e

* i Ao
Ref Lvi Offset & -

Scale/Div 10.0 48 Ref Valus 3

Ref Lyl Offset 8,60 B
Ref Value 30.0

Video BW 91.000 kHz*

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ADINS6707X

Page Number 1 A1-37 of 38



samranis. FCC RF Test Report Report No. : FG471902J

N7(50M)_DFT-s-
OFDM_QPSK_Edge_1RB_Right_High_CH

[Spectrum Anaiyzer 1

[Spurious Emissions

KEYSIGHT lnput RF Aten 408 Tig: Fraa Run
c o ]

N7(50M)_DFT-s-
OFDM_QPSK_Edge_1RB_Right_High_CH_cHp_p
ASS

 Freg 2
okd. 10001000
e

Cantar Freg 2
okt 500500

ey Ref Lvl Offset 8.60 dB
ScaioiDiv 10008 Ref Val

Start 2.520 GHz

Stop 2,630 G}
AMRageTtle v

Video BW 91.000 kHz* Span 2 MHz

Swaep 280 ms (1001 pts)

Total Channel Power

Total Pow Dersiy

N7(50M)_DFT-s-

N7(50M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH

OFDM_QPSK_Outer_Full_High_CH

Atsn 4068 Trg: Frae Run Adten: 40 ¢
]

A Range ¢
ScalelDiv 10.0 08

Start 2.520 GHz Start 2.520 GHz

480 Range Table ' 40 Range Teble v

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ADINS6707X

Page Number 1 A1-38 of 38



samranis. FCC RF Test Report

Report No. : FG471902J

FR1 N38_ANT3

Transmitter Conducted Output Power And EIRP, (G- L¢)=-1.6dB

NRBand SCS Band Width Arfen  Freq(MHz) Modulation RB P%‘\’A’,‘gr‘zgéen‘:) EIRP(Bm) EIRP(W)
38 30 10 515000 2575 DFT-s-OFDMQPSK  1@1 22,17 20.57 0.1140
38 30 10 515000 2575 DFT-s-OFDM 16 QAM _ 1@1 21.25 19.65 0.0923
38 30 10 510000 2595 DFT-s-OFDM QPSK _ 1@1 22.09 20.49 0.1119
38 30 10 510000 2595 DFT-s-OFDM 16 QAM _ 1@1 21.19 19.59 0.0910
38 30 10 523000 2615 DFT-sOFDMQPSK  1@1 22.13 20.53 0.1130
38 30 10 523000 2615 DFT-s-OFDM 16 QAM _ 1@1 21.23 19.63 0.0918
38 30 15 515500  2577.5 DFT-s-OFDM QPSK _ 1@1 22,14 20.54 0.1132
38 30 15 515500 25775  DFT-s-OFDM 16 QAM  1@1 21.24 19.64 0.0920
38 30 15 519000 2595 DFT-s-OFDM QPSK  1@1 22.07 20.47 0.1114
38 30 15 510000 2595 DFT-s-OFDM 16 QAM _ 1@1 2117 19.57 0.0906
38 30 15 522500 26125 DFT-sOFDMQPSK  1@1 22.04 20.44 0.1107
38 30 15 520500 26125  DFT-s-OFDM 16 QAM  1@1 21.19 19.59 0.0910
38 30 20 516000 2580 DFT-s-OFDM QPSK  1@1 2217 20.57 0.1140
38 30 20 516000 2580 DFT-s-OFDM 16 QAM _ 1@1 21.24 19.64 0.0920
38 30 20 510000 2595 DFT-s-OFDMQPSK  1@1 22.08 20.48 0.1117
38 30 20 510000 2595 DFT-s-OFDM 16 QAM _ 1@1 21.16 19.56 0.0904
38 30 20 522000 2610 DFT-s-OFDM QPSK  1@1 22.03 20.43 0.1104
38 30 20 522000 2610 DFT-s-OFDM 16 QAM  1@1 2112 19.52 0.0895
38 30 25 516500  2582.5 DFT-s-OFDMQPSK  1@1 22.09 20.49 0.1119
38 30 25 516500 25825  DFT-s-OFDM 16 QAM  1@1 21.18 19.58 0.0908
38 30 25 510000 2595 DFT-sOFDMQPSK  1@1 22 20.4 0.1096
38 30 25 519000 2595 DFT-s-OFDM 16 QAM  1@1 21.08 19.48 0.0887
38 30 25 521500  2607.5 DFT-s-OFDM QPSK  1@1 21.92 20.32 0.1076
38 30 25 521500 26075  DFT-s-OFDM 16 QAM  1@1 20.97 19.37 0.0865
38 30 30 517000 2585 DFT-sOFDMQPSK _ 1@1 22.16 20.56 0.1138
38 30 30 517000 2585 DFT-s-OFDM 16 QAM  1@1 21.28 19.68 0.0929
38 30 30 519000 2595 DFT-s-OFDM QPSK  1@1 22.05 20.45 0.1109
38 30 30 519000 2595 DFT-s-OFDM 16 QAM  1@1 2113 19.53 0.0897
38 30 30 521000 2605 DFT-sOFDMQPSK  1@1 22.02 20.42 0.1102
38 30 30 521000 2605 DFT-s-OFDM 16 QAM __ 1@1 21.07 19.47 0.0885
38 30 40 518000 2590  DFT-s-OFDM PIi2 BPSK 50@25 22.19 20.59 0.1146
38 30 40 518000 2590  DFT-s-OFDMPI2BPSK  1@1 2215 20.55 0.1135
38 30 40 518000 2590  DFT-s-OFDM PI2 BPSK 1@104 22.24 20.64 0.1159
38 30 40 518000 2590 DFT-s-OFDM QPSK _ 50@25 22.18 20.58 0.1143
38 30 40 518000 2590 DFT-s-OFDM QPSK _ 1@1 22.23 20.63 0.1156
38 30 40 518000 2590 DFT-s-OFDM QPSK  1@104 2223 20.63 0.1156
38 30 40 518000 2590 DFT-s-OFDM 16 QAM  50@25 21.2 19.6 0.0912
38 30 40 518000 2590 DFT-s-OFDM 16 QAM _ 1@1 21.21 19.61 0.0914
38 30 40 518000 2590 DFT-s-OFDM 16 QAM _ 1@104 21.25 19.65 0.0923
38 30 40 518000 2590 DFT-s-OFDM 64 QAM _ 50@25 19.72 18.12 0.0649
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38 30 40 518000 2590 DFT-s-OFDM 64 QAM l@1 19.75 18.15 0.0653
38 30 40 518000 2590 DFT-s-OFDM 64 QAM 1@104 19.81 18.21 0.0662
38 30 40 518000 2590 DFT-s-OFDM 256 QAM  50@25 17.72 16.12 0.0409
38 30 40 518000 2590 DFT-s-OFDM 256 QAM l@1 17.6 16 0.0398
38 30 40 518000 2590 DFT-s-OFDM 256 QAM  1@104 17.66 16.06 0.0404
38 30 40 518000 2590 CP-OFDM QPSK 53@26 20.65 19.05 0.0804
38 30 40 518000 2590 CP-OFDM QPSK l@1 20.59 18.99 0.0793
38 30 40 518000 2590 CP-OFDM QPSK 1@104 20.58 18.98 0.0791
38 30 40 519000 2595 DFT-s-OFDM PI/2 BPSK  50@25 22.19 20.59 0.1146
38 30 40 519000 2595 DFT-s-OFDM PI/2 BPSK l@1 22.12 20.52 0.1127
38 30 40 519000 2595 DFT-s-OFDM PI/2 BPSK  1@104 22.31 20.71 0.1178
38 30 40 519000 2595 DFT-s-OFDM QPSK 50@25 22.18 20.58 0.1143
38 30 40 519000 2595 DFT-s-OFDM QPSK 1@1 22.09 20.49 0.1119
38 30 40 519000 2595 DFT-s-OFDM QPSK 1@104 22.31 20.71 0.1178
38 30 40 519000 2595 DFT-s-OFDM 16 QAM 50@25 21.21 19.61 0.0914
38 30 40 519000 2595 DFT-s-OFDM 16 QAM l@1 21.17 19.57 0.0906
38 30 40 519000 2595 DFT-s-OFDM 16 QAM 1@104 21.36 19.76 0.0946
38 30 40 519000 2595 DFT-s-OFDM 64 QAM 50@25 19.73 18.13 0.0650
38 30 40 519000 2595 DFT-s-OFDM 64 QAM 1@1 19.7 18.1 0.0646
38 30 40 519000 2595 DFT-s-OFDM 64 QAM 1@104 19.8 18.2 0.0661
38 30 40 519000 2595 DFT-s-OFDM 256 QAM  50@25 17.71 16.11 0.0408
38 30 40 519000 2595 DFT-s-OFDM 256 QAM l@1 17.53 15.93 0.0392
38 30 40 519000 2595 DFT-s-OFDM 256 QAM  1@104 17.71 16.11 0.0408
38 30 40 519000 2595 CP-OFDM QPSK 53@26 20.66 19.06 0.0805
38 30 40 519000 2595 CP-OFDM QPSK l@1 20.58 18.98 0.0791
38 30 40 519000 2595 CP-OFDM QPSK 1@104 20.69 19.09 0.0811
38 30 40 520000 2600 DFT-s-OFDM P1/2 BPSK  50@25 22.17 20.57 0.1140
38 30 40 520000 2600 DFT-s-OFDM PI/2 BPSK @1 22.03 20.43 0.1104
38 30 40 520000 2600 DFT-s-OFDM PI/2 BPSK  1@104 22.31 20.71 0.1178
38 30 40 520000 2600 DFT-s-OFDM QPSK 50@25 22.15 20.55 0.1135
38 30 40 520000 2600 DFT-s-OFDM QPSK l@1 22.11 20.51 0.1125
38 30 40 520000 2600 DFT-s-OFDM QPSK 1@104 22.32 20.72 0.1180
38 30 40 520000 2600 DFT-s-OFDM 16 QAM 50@25 21.17 19.57 0.0906
38 30 40 520000 2600 DFT-s-OFDM 16 QAM l@1 21.07 19.47 0.0885
38 30 40 520000 2600 DFT-s-OFDM 16 QAM 1@104 21.4 19.8 0.0955
38 30 40 520000 2600 DFT-s-OFDM 64 QAM 50@25 19.72 18.12 0.0649
38 30 40 520000 2600 DFT-s-OFDM 64 QAM l@1 19.65 18.05 0.0638
38 30 40 520000 2600 DFT-s-OFDM 64 QAM 1@104 19.85 18.25 0.0668
38 30 40 520000 2600 DFT-s-OFDM 256 QAM  50@25 17.73 16.13 0.0410
38 30 40 520000 2600 DFT-s-OFDM 256 QAM l@1 17.45 15.85 0.0385
38 30 40 520000 2600 DFT-s-OFDM 256 QAM  1@104 17.74 16.14 0.0411
38 30 40 520000 2600 CP-OFDM QPSK 53@26 20.64 19.04 0.0802
38 30 40 520000 2600 CP-OFDM QPSK 1@1 20.44 18.84 0.0766
38 30 40 520000 2600 CP-OFDM QPSK 1@104 20.68 19.08 0.0809
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FR1 N41_ANT3

Transmitter Conducted Output Power And EIRP, (Gt - Lc)=-1.8dB

NR SCS Bandwidth Freq . Conducted EIRP EIRP
Band (kH2) (MH2) ALife] (MH2) el et REB power(dBm)  (dBm) )

41 30 10 500202  2501.01 DFT;F;SEDM 1@1 24.39 2259  0.1816
DFT-s-OFDM

41 30 10 500202  2501.01 16 oAM 1@1 23.55 2175  0.149

41 30 10 518508  2592.99 DFT;F;SEDM 1@1 24.01 2221 0.1663
DFT-s-OFDM

41 30 10 518598  2592.99 L6 oAM 1@1 23.08 2128 01343

41 30 10 537000 2685 DFT;F;SEDM 1@1 245 227 0.1862
DFT-s-OFDM

41 30 10 537000 2685 L6 oAM 1@1 23.63 2183 0.1524

41 30 15 500700 25035 DFT;F;SEDM 1@1 24.41 2261  0.1824
DFT-s-OFDM

41 30 15 500700 25035 L6 oAM 1@1 23.47 2167  0.1469

41 30 15 518508  2592.99 DFT;F;SEDM 1@1 24.04 2224  0.1675
DFT-s-OFDM

41 30 15 518598  2592.99 L6 oAM 1@1 23.09 2120 0.1346

41 30 15 536496  2682.48 DFT(;;;EDM 1@1 24.42 2262 01828
DFT-s-OFDM

41 30 15 536496  2682.48 16 oAM 1@1 23.47 2167  0.1469

41 30 20 501204  2506.02 DFT(.:)SF;(S)EDM 1@1 24.43 22.63 0.1832
DFT-s-OFDM

41 30 20 501204  2506.02 16 oA 1@1 23.54 2174 0.1493

41 30 20 518598  2592.99 DFT(';;‘SDEDM 1@1 24.06 2226  0.1683
DFT-s-OFDM

41 30 20 518598  2592.99 16 oAM 1@1 23.11 2131 01352

41 30 20 535008  2679.99 DFT(';;‘SDEDM 1@1 24.35 2255  0.1799
DFT-s-OFDM

41 30 20 535008  2679.99 16 oAM 1@1 23.42 2162 0.1452

41 30 25 501702  2508.51 DFT(';;‘SDEDM 1@1 24.45 2265  0.1841
DFT-s-OFDM

41 30 25 501702  2508.51 16 oAM 1@1 2351 2171 0.1483

41 30 25 518598  2592.99 DFT(';F;(S)EDM 1@1 24.03 2223 0.1671
DFT-s-OFDM

41 30 25 518598  2592.99 16 oAM 1@1 23.05 2125  0.1334

41 30 25 535500  2677.5 DFT(';F;(S)EDM 1@1 24.3 225 0.1778
DFT-s-OFDM

41 30 25 535500  2677.5 16 oAM 1@1 23.35 2155  0.1429

41 30 30 502200 2511 DFT(';F;(S)EDM 1@1 24.49 2269  0.1858
DFT-s-OFDM

41 30 30 502200 2511 16 oAM 1@1 23.58 2178 0.1507
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41 30 30 518598  2592.99 DFT;F;SE DM 1@1 24.11 2231 0.1702
DFT-s-OFDM
41 30 30 518598  2592.99 16 oAM 1@1 23.1 213 0.1349
41 30 30 534996  2674.98 DFT;F;SE DM 1@1 24.2 22.4 0.1738
41 30 30 534996  2674.98  DF1-S-OFDM 1@1 23.27 21.47 0.1403
16 QAM
41 30 35 502704  2513.52 DFTéSP'gE OM 1@1 245 22.7 0.1862
41 30 35 502704 251352  DFI-S-OFDM 1@1 23.58 2178 0.1507
16 QAM
41 30 35 518598  2592.99 DFTéSP'gE OM 1@1 24.09 2229  0.1694
DFT-s-OFDM
41 30 35 518598  2592.99 16 onM 1@1 23.14 2134 0.1361
41 30 35 534498  2672.49 DFT;P'gE DM 1@1 24.16 2236 01722
DFT-s-OFDM
41 30 35 534498  2672.49 16 oAM 1@1 23.2 21.4 0.1380
41 30 40 503202  2516.01 DFT;P'gE DM 1@1 2451 2271 0.1866
DFT-s-OFDM
41 30 40 503202  2516.01 16 oAM 1@1 23.55 2175  0.149%
41 30 40 518598  2592.99 DFT;P'gE OM 1@1 24.09 2229  0.1694
DFT-s-OFDM
41 30 40 518598  2592.99 16 oAM 1@1 23.12 2132 0.1355
41 30 40 534000 2670 DFT;P'gE OM 1@1 24.16 2236 01722
DFT-s-OFDM
41 30 40 534000 2670 16 oAM 1@1 23.19 2139 0.1377
41 30 45 503700 25185 DFT(';;SE DM 1@1 24.42 2262  0.1828
DFT-s-OFDM
41 30 45 503700 25185 16 oAM 1@1 23.54 2174 0.1493
4 30 45 518598  2592.99 DFT(';gE DM 1@1 24.07 22.27 0.1687
DFT-s-OFDM
41 30 45 518508  2592.99 16 OAM 1@1 23.12 2132 01355
4 30 45 533496  2667.48 DFT(.;gE DM 1@1 241 223 0.1698
4 30 45 533496  2667.48 DF1-S-OFDM 1@1 23.23 21.43 0.1390
16 QAM
41 30 50 504204  2521.02 DFTéSF;gE DM 1@1 24.41 22.61 0.1824
DFT-s-OFDM
41 30 50 504204  2521.02 16 oMM 1@1 235 21.7 0.1479
41 30 50 518508  2592.99 DFTéSF;gE OM 1@1 24.08 2228  0.1690
DFT-s-OFDM
41 30 50 518508  2592.99 16 oAM 1@1 231 213 0.1349
41 30 50 532008  2664.99 DFT;P'SE OM 1@1 23.99 2219  0.1656
41 30 50 532008 266499 DFI-STOFDM 1@1 23.07 2127  0.1340
16 QAM
M 30 60 505200 2526 DFT;P'gE DM 1@1 24.44 22.64 0.1837
DFT-s-OFDM
41 30 60 505200 2526 16 oAM 1@1 23.49 2169  0.1476
M 30 60 518598  2592.99 DFT;P'gE DM 1@1 24.12 22.32 0.1706
41 30 60 518508  2592.99 ~ DFI-S-OFDM 1@1 23.14 2134 01361
16 QAM
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41 30 60 531996  2659.98 DFT;F;SEDM 1@1 24.02 2222 0.1667
DFT-s-OFDM
41 30 60 531996  2659.98 16 oAM 1@1 23.07 2127  0.1340
41 30 70 505200  2531.01 DFT;F;SEDM 1@1 24,55 2275  0.1884
DFT-s-OFDM
41 30 70 505200  2531.01 L6 oAM 1@1 2357 2177 0.1503
41 30 70 518598  2592.99 DFT;P'gEDM 1@1 24.23 2243 0.1750
41 30 70 518508  2502.99 ~DFI-S-OFDM 1@1 23.29 2149  0.1409
16 QAM
41 30 70 531996 2655 DFT;P'gEDM 1@1 24.11 2231 0.1702
DFT-s-OFDM
41 30 70 531996 2655 16 onM 1@1 23.14 2134 0.1361
41 30 80 507204  2536.02 DFT;P'gEDM 1@1 24.6 228 0.1905
DFT-s-OFDM
41 30 80 507204  2536.02 16 oAM 1@1 23.65 2185  0.1531
41 30 80 518598  2592.99 DFT;P'gEDM 1@1 24.27 2247 0.1766
DFT-s-OFDM
41 30 80 518598  2592.99 16 oAM 1@1 2331 2151  0.1416
41 30 80 520008  2649.99 DFT;P'gEDM 1@1 24.07 2227 0.1687
DFT-s-OFDM
41 30 80 520008  2649.99 16 oAM 1@1 23.08 2128  0.1343
41 30 90 508200 2541 DFT;P'gEDM 1@1 24.56 2276 0.1888
DFT-s-OFDM
41 30 90 508200 2541 16 oAM 1@1 23.62 2182 0.1521
41 30 90 518598  2592.99 DFT(';;‘SDEDM 1@1 24.27 2247 0.1766
DFT-5-OFDM
41 30 90 518598  2592.99 16 oAM 1@1 23.3 215 0.1413
41 30 90 528096  2644.98 DFT(';gEDM 1@1 23.93 2213 0.1633
4 30 90 528096 264498 DFI-STOFDM 1@1 22.94 21.14 0.1300
16 OAM
DFT-s-OFDM
41 30 100 500202 254601  CLISOOM  135@67 24.48 2268  0.1854
DFT-5-OFDM
41 30 100 509202 254601  CRISORD 1@1 24.6 22.8 0.1905
DFT-5-OFDM
41 30 100 500202 254601  CRISORD 1@271 24.13 2233 01710
41 30 100 500202  2546.01 DFTéSF;gEDM 135@67 24.49 2260  0.1858
4 30 100 509202  2546.01 DFT(.;gEDM 1@1 24.68 22.88 0.1941
41 30 100 500202  2546.01 DFT;P'gIEDM 1@271 241 223 0.1698
M 30 100 509202  2546.01 DFlTéséc/liADM 135@67 2351 2171 0.1483
M 30 100 509202 254601 DFI-STOFDM 1@1 23.63 21.83 0.1524
16 QAM
41 30 100 500202  2546.01 DFlTéS('ga';ADM 1@271 23.16 21.36 0.1368
M 30 100 509202  2546.01 DF&%%ADM 135@67 22.07 20.27 0.1064
DFT-5-OFDM
41 30 100 509202  2546.01 64 OAM 1@1 22.41 2061  0.1151
41 30 100 500202 254601 PFISOFDM 5501 21.69 19.89  0.0975
64 QAM
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41 30 100 500202  2546.01 D';Eg‘gAF,\EA’M 135@67 20.13 1833 0.0681
41 30 100 500202  2546.01 D';Eg‘gAF,\EA’M 1@1 20.02 1822  0.0664
41 30 100 500202  2546.01 D';Eg‘gAF,\EA’M 1@271 19.54 1774 0.0594
41 30 100 509202  2546.01 CF;SEEM 137@68 22.92 2112 0.1294
41 30 100 500202  2546.01 CFSSEEM 1@1 23.01 2121 0.1321
41 30 100 500202  2546.01 CFSSEEM 1@271 22,51 2071 0.1178
41 30 100 518508 250299 CLISOOM  135@67 24.25 2245  0.1758
41 30 100 518508 250299 CLISOOM @1 24.36 2256 0.1803
41 30 100 518508 250299 CLISOOM @271 24.62 2282  0.1914
41 30 100 518508  2592.99 DFT(;;SEDM 135@67 24.26 2246 0.1762
41 30 100 518508  2592.99 DFT(;;SEDM 1@1 24.31 2251 0.1782
41 30 100 518508  2592.99 DFT(;;SEDM 1@271 24.68 2288  0.1941
41 30 100 518508  2592.99 DFlTéséa';ADM 135@67 23.28 2148 0.1406
41 30 100 518508  2592.99 DFlTéséa';ADM 1@1 23.36 2156 0.1432
41 30 100 518508  2592.99 DFlTéséa';ADM 1@271 23.63 21.83  0.1524
41 30 100 518508  2592.99 DF&S('??\';ADM 135@67 21.83 2003 0.1007
41 30 100 518508  2592.99 DF&S('?%';ADM 1@1 22 20.2 0.1047
41 30 100 518508  2592.99 DF&S&';ADM 1@271 22.32 2052 0.1127
41 30 100 518508  2592.99 D';Egg:ﬁ“" 135@67 19.88 1808  0.0643
41 30 100 518598  2502.99 ng'gg:,\'i"" 1@1 19.77 17.97  0.0627
41 30 100 518598  2502.99 ng'gg/f,\'i"" 1@271 20.06 1826  0.0670
41 30 100 518508  2502.99 CFSSQEM 137@68 22.75 2095  0.1245
41 30 100 518598  2502.99 CFSSEEM 1@1 22.71 2091 01233
41 30 100 518598  2502.99 CFSSEEM 1@271 22.99 2119 0.1315
41 30 100 528000 2640  PEISOFOM 135@67 24.39 2259  0.1816
41 30 100 528000 2640  PETSOROM @1 23.93 2213 0.1633
41 30 100 528000 2640  PEISOOM 1@om 24.99 2319 0.2084
41 30 100 528000 2640 DFT;P'SEDM 135@67 24.39 2259  0.1816
41 30 100 528000 2640 DFT;P'gEDM 1@1 23.95 2215  0.1641
41 30 100 528000 2640 DFT;P'gEDM 1@271 24.94 2314  0.2061
41 30 100 528000 2640 DFlTéséa';ADM 135@67 23.46 2166  0.1466
41 30 100 528000 2640 DFlTéSé%';ADM 1@1 22.89 21.09  0.1285
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samranis. FCC RF Test Report Report No. : FG471902J

41 30 100 528000 2640  PFISOFDM 5501 24.01 2221 0.1663
16 QAM
41 30 100 528000 2640  PFI'SOFDM 05567 22.03 2023 0.1054
64 QAM
DFT-5-OFDM
41 30 100 528000 2640 64 OAM 1@1 21.47 19.67  0.0927
41 30 100 528000 2640  DFI:SSOFDM 5591 2267 20.87 0.1222
64 QAM
DFT-s-OFDM
4 30 100 528000 2640 255 OAM 135@67 20.09 1829  0.0675
DFT-s-OFDM
4 30 100 528000 2640 255 OAM 1@1 19.33 1753 0.0566
DFT-s-OFDM
4 30 100 528000 2640 255 OAM 1@271 20.46 1866  0.0735
4 30 100 528000 2640 CFSSEEM 137@68 22.9 211 0.1288
4 30 100 528000 2640 C'ZSEEM 1@1 22.28 2048 01117
4 30 100 528000 2640 C'ZSEEM 1@271 23.38 2158  0.1439
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samranis. FCC RF Test Report Report No. : FG471902J

Frequency Stability

NR SCS Bandwidth Arfcn Freq Modulation RB Deviation Verdict Environment
Band (kHz) (MHz) (MHz) (ppm)

DFT-s-

4 30 20 518508  2592.99 OFDM 50@0  0.0052 PASS Y
QPSK
DFT-s-

4 30 20 518508  2592.99 OFDM 50@0  0.0057 PASS LV
QPSK
DFT-s-

4 30 20 518508  2592.99 OFDM 50@0  0.0043 PASS HV
QPSK
DFT-s-

41 30 20 518598  2592.99 OFDM 50@0  0.0033 PASS -30°C
QPSK
DFT-s-

41 30 20 518598  2592.99 OFDM 50@0  0.0037 PASS -20°C
QPSK
DFT-s-

41 30 20 518598  2592.99 OFDM 50@0  0.0058 PASS -10C
QPSK
DFT-s-

41 30 20 518598  2592.99 OFDM 50@0  0.0051 PASS 0C
QPSK
DFT-s-

41 30 20 518598  2592.99 OFDM 50@0  0.0026 PASS 10C
QPSK
DFT-s-

41 30 20 518598  2592.99 OFDM 50@0  0.0052 PASS 20C
QPSK
DFT-s-

41 30 20 518598  2592.99 OFDM 50@0  0.0020 PASS 30C
QPSK
DFT-s-

41 30 20 518598  2592.99 OFDM 50@0  0.0032 PASS 40°C
QPSK
DFT-s-

41 30 20 518598  2592.99 OFDM 50@0  0.0052 PASS 50C
QPSK
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SPORTON LAB.

FCC RF Test Report

Report No. : FG471902J

Peak to Average Ratio

NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)
DFT-s-
41 30 20 518598 2592.99 OFDM PI/2 50@0 4.66 13 PASS
BPSK
DFT-s-
41 30 20 518598 2592.99 OFDM 50@0 5.86 13 PASS
QPSK
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N41(20M)_DFT-s-OFDM_PI_2- N41(20M)_DFT-s-
BPSK_Outer_Full_Mid_CH OFDM_QPSK_Outer_Full_Mid_CH

KEYSIGHT Input RF . B 0 Alten 4068 Trig: RF B
Couping [X # Gan 2 #5 Gan
BT i s

TR RN (el e
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samranis. FCC RF Test Report Report No. : FG471902J

Occupied Bandwidth

NR SCS Bandwidth Arfen Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
41 30 10 518508  2502.99 C%Sg?"" 24@0 8.5611 9.129
41 30 10 518508  2502.99 Cfé%';?w“" 24@0 8.5823 9.061
41 30 10 518598 2592.99 C&%’Z?WM 24@0 8.56 9.064
41 30 10 518508  2502.99 3‘;’%05/3&" 24@0 8.5502 9.146
41 30 15 518508  2502.99 CPQ'S;?M 38@0 13.514 14.25
41 30 15 518508  2502.99 Cfé%i?ﬂ"" 38@0 13.607 14.23
41 30 15 518598  2502.99 C&%’Z?MM 38@0 13.601 14.26
a1 30 15 518508  2502.99 %Eéogm" 38@0 13.575 14.36
41 30 20 518508  2592.99 CPQ'S;?M 51@0 18.178 18.89
41 30 20 518508  2592.99 Cfé%i?ﬂ"" 51@0 18.164 18.97
41 30 20 518598  2502.99 C&%i?wM 51@0 18.174 18.84
a1 30 20 518508  2502.99 %Eéogfl\“ﬂ" 51@0 18.138 18.94
41 30 25 518598 2592.99 CF(’?'SEEM 65@0 23.215 24.11
41 30 25 518508  2592.99 Cfé%i?ﬂ"" 65@0 23.226 24.05
41 30 25 518598  2502.99 C&%’Z?WM 65@0 23.194 24.15
a1 30 25 518508  2502.99 %Eéogfl\“ﬂ" 65@0 23.304 24.1
41 30 30 518598 2592.99 CF(’?'SEEM 78@0 27.815 28.77
41 30 30 518508  2592.99 Cfé%i%"" 78@0 27.795 28.91
41 30 30 518508  2502.99 C&%’Z’iﬂ“" 78@0 27.699 20.06
41 30 30 518508  2502.99 %Eéogfl\“ﬂ" 78@0 27.801 29.01
41 30 35 518508  2592.99 CFSSEEM 92@0 32.791 34.17
41 30 35 518508  2592.99 Cfé%i%"" 92@0 32.785 34.07
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samranis. FCC RF Test Report

Report No. : FG471902J

41 30 35 518508  2502.99 C&%i?wM 92@0 32.806 34.0
41 30 35 518598 2592.99 %géogml" 92@0 32.889 33.93
41 30 40 518508  2502.99 nggg"" 106@0 37.808 39.44
41 30 40 518508  2502.99 Cfé%'m‘" 106@0 37.775 39.2
41 30 40 518508  2502.99 C&%i?wM 106@0 37.759 39.13
41 30 40 518598 2592.99 %géogml" 106@0 37.79 39.05
a1 30 45 518508  2502.99 CF(SSQ?M 119@0 42.382 43.92
41 30 45 518508  2592.99 Cfé%';?ﬂ“" 119@0 42.437 43.96
41 30 45 518508  2502.99 C&%’m‘" 119@0 42.499 43.93
41 30 45 518598 2592.99 g';éogm" 119@0 42.387 44.04
a1 30 50 518508  2502.99 CF(SSQ?M 133@0 47.47 49.0
41 30 50 518508  2592.99 Cfé%';?ﬂ“" 133@0 47.493 49.03
41 30 50 518508 259299 C&%’m‘" 133@0 47.435 49.17
41 30 50 518598  2502.99 gzéogm" 133@0 47.592 49.02
a1 30 60 518508  2502.99 CFSSQEM 162@0 57.858 59.66
41 30 60 518598 2592.99 Cfé%':A?AM 162@0 57.813 59.75
41 30 60 518508  2592.99 C&%FA?AM 162@0 57.884 59.72
41 30 60 518598  2502.99 gzéogm" 162@0 57.91 50.62
a1 30 70 518508  2502.99 CFSSQEM 189@0 67.436 69.71
41 30 70 518598 2592.99 Cfé%':A?AM 189@0 67.385 69.7
41 30 70 518508  2592.99 C&%’m"' 189@0 67.334 69.74
41 30 70 518598  2502.99 %Eéogm" 189@0 67.375 69.76
41 30 80 518508  2502.99 CFSSEEM 217@0 77.485 79.89
41 30 80 518598 2592.99 CE%Z?AM 217@0 77.294 79.76
41 30 80 518508  2592.99 C&%’m"' 217@0 77.545 79.92
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samranis. FCC RF Test Report

Report No. : FG471902J

41 30 80 518508  2502.99 %EéOQFE&A 217@0 77.348 79.9
41 30 90 518598 2592.99 CF;SEEM 245@0 87.281 90.28
41 30 90 518508  2502.99 Cfé%i?wM 245@0 87.453 90.24
41 30 90 518508  2502.99 C&%’Z?MM 245@0 87.328 90.26
41 30 90 518508  2502.99 (;FS)ESOQFADI\ZA 245@0 87.571 90.23
41 30 100 518598 2592.99 CF;SEEM 273@0 97.4 100.4
a1 30 100 518508  2502.99 Cfé%';'fw'\" 273@0 96.991 100.5
41 30 100 518508  2592.99 C&%’Z?AM 273@0 97.424 100.6
41 30 100 518508  2502.99 ggéogm" 273@0 97.299 100.4
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samranis. FCC RF Test Report Report No. : FG471902J

N41(10M)_CP- N41(10M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s Aiten. 40 68
HE . 2

Bideo BW 300,00 kHz* Span 20 Mz, 25929 SVideo B 300.00 kHz"

Span 20 WHz|
Sweep 2.53 ms (1001 pts)

Sweep 253 ms (1001 pis)

Total Paver

N41(10M)_CP-OFDM_64 N41(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e KEYSIGHT ot R Aen 408 Free fn
] preey C

Scale/Div 10.0 B

Video BW 300,00 kHz" Span 20 M, 25929 SWideo BW 300.00 kHz"
Sweep 2.53 ms (1001 pts) R 0 Sweep 253 ms (1001 pis)

Span 20 WHz|

Total Paver
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samranis. FCC RF Test Report Report No. : FG471902J

N41(15M)_CP- N41(15M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s Aiten. 40 68
HE . 2

Bideo BW 470,00 kHz* Span 30 Mz, SVideo B 47000 kHz'

Span 30 MHz|
Sweep 1.67 ms (1001 ps)

Sweep 167 ms (1001 pis)

Total Paver

N41(15M)_CP-OFDM_64 N41(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e KEYSIGHT ot R Aen 408 Free fn
] preey C

Scale/Div 10.0 B

ideo BW 470,00 kHz" Span 30 MHz, SWideo BW 4T0.00 kHz"
Sweep 1.67 ms (1001 ps) Sweep 167 ms (1001 pis)

Span 30 MHz|

Total Paver
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samranis. FCC RF Test Report Report No. : FG471902J

N41(20M)_CP- N41(20M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s Aiten. 40 68
HE . 2

Bideo BW 620,00 kHz* Span 40 Mz, SVideo B 620,00 kHz'

Span 40 MHz|
ms (1001 pts)

Sweep 1.27 ms (1001 pis)

Total Paver

N41(20M)_CP-OFDM_64 N41(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e KEYSIGHT ot R Aen 408 Free fn
] preey C

Scale/Div 10.0 B

Video B 62000 kHz' Span 40 Mz Tideo BW 620.00 kHz'
Sweep 1.27 ms (1001 pts)

Span 40 MHz|
Sweep 1.27 ms (1001 pis)

Total Paver

Sporton International Inc. (ShenZhen) Page Number 1 A3-14 of 45
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ADINS6707X



samranis. FCC RF Test Report Report No. : FG471902J

N41(25M)_CP- N41(25M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s Aiten. 40 68
HE . 2

ideo BW 910,00 kHz" Span 50 MHz, 25929 SWideo BW 910.00 kHz" Span 50 MHz|
Sweep 1.00 ms (1001 pts) R 0 Sweep 1,00 ms (1001 pis)

Total Paver

N41(25M)_CP-OFDM_64 N41(25M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e KEYSIGHT ot R Aen 408 Free fn
] preey C

Scale/Div 10.0 B

ideo BW 910,00 kHz" Span 50 MHz, 25929 SWideo BW 910.00 kHz"
Sweep 1.00 ms (1001 pts) R 0 Sweep 1,00 ms (1001 pis)

Span 50 MHz|

Total Paver
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samranis. FCC RF Test Report Report No. : FG471902J

N41(30M)_CP- N41(30M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s Aiten. 40 68
HE . 2

ideo BW 910,00 kHz" Span 60 MHz, 25929 SWideo BW 910.00 kHz" Span 60 MHz|
Sweep 1.00 ms (1001 pts) R 0 Sweep 1,00 ms (1001 pis)

Total Paver

N41(30M)_CP-OFDM_64 N41(30M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e KEYSIGHT ot R Aen 408 Free fn
] preey C

Scale/Div 10.0 B

ideo BW 910,00 kHz" Span 60 MHz, 25929 SWideo BW 910.00 kHz"
Sweep 1.00 ms (1001 pts) R 0 Sweep 1,00 ms (1001 pis)

Span 60 MHz|

Total Paver
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samranis. FCC RF Test Report Report No. : FG471902J

N41(35M)_CP- N41(35M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s Aiten. 40 68
HE . 2

#¥ideo BW 1.1000 MHz" Span TOMH, #Video BW 1.1000 MHz" Span 70 MHz|
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Total Power Total Paver

N41(35M)_CP-OFDM_64 N41(35M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e KEYSIGHT ot R Aen 408 Free fn
] preey C

Scale/Div 10.0 B

#¥ideo BW 1.1000 MHz" Span TOMH, 25929 #Video BW 1.1000 MHz" Span 70 MHz|
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Total Paver
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samranis. FCC RF Test Report Report No. : FG471902J

N41(40M)_CP- N41(40M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s Aiten. 40 68
HE . 2

#Video BW 13000 MHz" Span 80 MHz, #Video BW 1.3000 MHz" Span B0 MHz|
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Total Paver

N41(40M)_CP-OFDM_64 N41(40M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e KEYSIGHT ot R Aen 408 Free fn
] preey C

Scale/Div 10.0 B

#Video BW 13000 MHz" Span 80 MHz, #Video BW 1.3000 MHz"
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Span B0 MHz|

Total Paver
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samranis. FCC RF Test Report Report No. : FG471902J

N41(45M)_CP- N41(45M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s Aiten. 40 68
HE . 2

#Video BW 13000 MHz" Span 90 Mz, #Video BW 1.3000 MHz" Span 50 MHz|
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Total Paver

N41(45M)_CP-OFDM_64 N41(45M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e KEYSIGHT ot R Aen 408 Free fn
] preey C

Scale/Div 10.0 B

#Video BW 13000 MHz" Span 90 Mz, 25929 #Video BW 1.3000 MHz"
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Span 50 MHz|

Total Paver
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samranis. FCC RF Test Report Report No. : FG471902J

N41(50M)_CP- N41(50M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s Aiten. 40 68
HE . 2

#Video BW 16000 MHz" Span 100 MHz| #Video BW 1.6000 MHz" Span 100 MHz]
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Total Power Total Paver

N41(50M)_CP-OFDM_64 N41(50M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e KEYSIGHT ot R Aen 408 Free fn
] preey C

Scale/Div 10.0 B

#Video BW 16000 MHz" Span 100 MHz| #Video BW 1.6000 MHz"
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Span 100 MHz

Total Paver
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N41(60M)_CP- N41(60M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s Aiten. 40 68
HE . 2

#Video BW 20000 MHz" Span 120 MHz| #ideo BW 2.0000 MHz" Span 120 M|
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Total Paver

N41(60M)_CP-OFDM_64 N41(60M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e KEYSIGHT ot R Aen 408 Free fn
] preey C

Scale/Div 10.0 B

#Video BW 20000 MHz" Span 120 MHz| #ideo BW 2.0000 MHz"
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Span 120 MHz

Total Paver
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N41(70M)_CP- N41(70M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s Aiten. 40 68
HE . 2

#Video BW 2.4000 MHz' Span 140 MHz #Video B 2.4000 MHz"
Sweep 1.00 ms (1001 pts)

Total Power Total Paver

N41(70M)_CP-OFDM_64 N41(70M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH
0B e m (3 i Aiten: 40 &8 Fres Run

Scale/Div 10.0 B

#Video BW 2.4000 MHz" Span 140 MHz| #ideo BW 2.4000 MHz" Span 140 MHz]
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Ocaupied Bandwidth
Total Pawer
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samranis. FCC RF Test Report Report No. : FG471902J

N41(80M)_CP- N41(80M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s Aiten. 40 68
HE . 2

e o

#Video BW 2.7000 MHz" Span 160 MHz| #ideo BW 2.7000 MHz" Span 160 MHz]
Sweep 1.00 ms (1001 pts) R 9 Sweep 1,00 ms (1001 pis)

Ocaupied Bandwidth

Total Power Total Paver

N41(80M)_CP-OFDM_64 N41(80M)_CP-OFDM_256
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Conducted Spurious Emissions

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

DFT-s-
41 30 10 500202 2501.01 OFDM 1@0 see graph
BPSK

41 30 10 500202 2501.01 OFDM 1@0 see graph PASS

41 30 10 500202 2501.01 OFDM 1@0 see graph PASS

41 30 10 500202 2501.01 OFDM 1@0 see graph ---

41 30 10 500202 2501.01 OFDM 1@0 see graph PASS

41 30 10 500202 2501.01 OFDM 1@0 see graph PASS

41 30 10 518598 2592.99 OFDM 1@0 see graph ---

41 30 10 518598 2592.99 OFDM 1@0 see graph PASS

41 30 10 518598 2592.99 OFDM 1@0 see graph PASS

41 30 10 518598 2592.99 OFDM 1@0 see graph ---

41 30 10 518598 2592.99 OFDM 1@0 see graph PASS

41 30 10 518598 2592.99 OFDM 1@0 see graph PASS

41 30 10 537000 2685.0 OFDM 1@0 see graph ---

41 30 10 537000 2685.0 OFDM 1@0 see graph PASS

41 30 10 537000 2685.0 OFDM 1@0 see graph PASS

41 30 10 537000 2685.0 OFDM 1@0 see graph ---

41 30 10 537000 2685.0 OFDM 1@0 see graph PASS

41 30 10 537000 2685.0 OFDM 1@0 see graph PASS

41 30 50 504204 2521.02 OFDM 1@0 see graph ---

41 30 50 504204 2521.02 OFDM 1@0 see graph PASS
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41 30 50 504204 2521.02 OFDM 1@0 see graph PASS

41 30 50 504204 2521.02 OFDM 1@0 see graph ---

41 30 50 504204 2521.02 OFDM 1@0 see graph PASS

41 30 50 504204 2521.02 OFDM 1@0 see graph PASS

41 30 50 518598 2592.99 OFDM 1@0 see graph ---

41 30 50 518598 2592.99 OFDM 1@0 see graph PASS

41 30 50 518598 2592.99 OFDM 1@0 see graph PASS

41 30 50 518598 2592.99 OFDM 1@0 see graph ---

41 30 50 518598 2592.99 OFDM 1@0 see graph PASS

41 30 50 518598 2592.99 OFDM 1@0 see graph PASS

41 30 50 532998 2664.99 OFDM 1@0 see graph ---

41 30 50 532998 2664.99 OFDM 1@0 see graph PASS

41 30 50 532998 2664.99 OFDM 1@0 see graph PASS

41 30 50 532998 2664.99 OFDM 1@0 see graph ---

41 30 50 532998 2664.99 OFDM 1@0 see graph PASS

41 30 50 532998 2664.99 OFDM 1@0 see graph PASS

41 30 100 509202 2546.01 OFDM 1@0 see graph ---

41 30 100 509202 2546.01 OFDM 1@0 see graph PASS

41 30 100 509202 2546.01 OFDM 1@0 see graph PASS

41 30 100 509202 2546.01 OFDM 1@0 see graph ---

41 30 100 509202 2546.01 OFDM 1@0 see graph PASS

41 30 100 509202 2546.01 OFDM 1@0 see graph PASS
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41 30 100 518598 2592.99 OFDM 1@0 see graph ---

41 30 100 518598 2592.99 OFDM 1@0 see graph PASS

41 30 100 518598 2592.99 OFDM 1@0 see graph PASS

41 30 100 518598 2592.99 OFDM 1@0 see graph ---

41 30 100 518598 2592.99 OFDM 1@0 see graph PASS

41 30 100 518598 2592.99 OFDM 1@0 see graph PASS

41 30 100 528000 2640.0 OFDM 1@0 see graph ---

41 30 100 528000 2640.0 OFDM 1@0 see graph PASS

41 30 100 528000 2640.0 OFDM 1@0 see graph PASS

41 30 100 528000 2640.0 OFDM 1@0 see graph ---

41 30 100 528000 2640.0 OFDM 1@0 see graph PASS

41 30 100 528000 2640.0 OFDM 1@0 see graph PASS
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